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OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 
,brrn!2"lhl,? Tn FNI"l"d TVPP 2 I,  . . ~. . . . . ,,.--v..l...- .- "-"- ".., 

:, : .. . .,.,: ASEGUR%A~~IENTO DE CALIDAD CERTIFICADO DE CUMPLIMIENTO 
"WE CERTIFY THAT THE PRODUCT LISTED BELOW WAS DESIGNED, MANLIFACTURED AND TESTED ACCORDING TO OUR QUALITY SYSTEM AND REQUIREMENTS GNEN IN ONE OR MORE OF THE 

FOLUIWMG STANDARDS LAST EDKION 
(GERTIFICAMOS QUE EL PRODUCTO LISTADO ABAJO FUE DISENADO, FABRICADO Y PROBADO DE ACUERDO CON NUESTRO SISTEMA DE CALIDAD Y CON RFQUISITOS ESTABLECIDOS EN UNO O MAS DE LOSSIGUIENTES 

ESTANDARES ULTIMA E D I C I ~ N  ) 

API 598 - VALVE INSPECTION AND TESTMG API 6D - PPELINE VALVES -CATE, PLUG. BALL AND CHECK 
API 599 -METAL PLUG VALVES - FLANGED, THREADED AND WELDMG M I  600 - STEEL GATE VALVES, FLANGED AND WELDMG ENDS 
ANSlB16-10 - FACE TO FACE AND END TO END OIMENSIONS OF VALVES ANSIB16-11 - FORGED FITIWGS, SOCKIZ - WELDING AND THREADED 
ANSI 616-34 - VALVES - FLANGED, THREADED AND WELDING ENDS API 602 - COMPACT STEEL CATE VALVES - FLANGED, THREADED, 
MSS-SP61 - PRESSURE TESTING OF STEEL VALVES WELDMG AND EXTENDED - BODY ENDS 

Part No. AC061A08MAB830000M 
(Código) 

D e s c r i ~ t i o n  6" Fig. 5202 F UT WCB, API TRIM No.8 830000M 
D~scripción CAST STEEL GATE VALVE 150 CLASS 

(VALWLA COMPUERTA DE ACERO FUNDIDO CLASE 150) 
V M  WI'l'I4 LOW EMISSION CONTROL (54 PPM'S m.) <V*LVULA SUMINISTRADACON CONTROLDE BAJAS 
EMISIONES PUGII'NAS (SO PPM'S M.) ) 

E'',S,S,6PP&?$,T 1 SfiFk& 1 BACK (SEAT) ( 
1 2 

ITEM IILAI'Sn. MATERIAI.  
(PARTFI l<OI.An\l lASl 'M1 

BOUY Wli11125 ASIhl A-216 WCR 

HYDROSTATIC (PSII 
(HJDROSTATlCA) 

PNEUMATIC lPSll 
r n l l h l A T l " A ,  

~ ~ - ~ ~ - ~  

cmm 
BONNET WH33890 ASTMA-216IWCB 

BONETE 
WEDGE WH33835 ASTMA-216mCB 

DISCO 

450 450 N A  N A  

80 80 

J 
PACIC-21 REV"3" 

CERTlFlCADO POR CERTWIED BY : 
ASEGURAMIENTO DECALIDAD QUALITY ASSURANCE 

MECHANICAL TESTS (PROP. MECAMCAS) 

C H E M I C A L  C O M P O S I T I O N  (%) COMPOSICIÓN QUIMlCA (%) 

v C M u  P S Si  Ni Cr Mo C u  C b  
0.188 0.900 0.029 0.014 0.391 0.038 0.043 0.008 0.035 0.001 

Vomalizated to <Nomializado al 930 Temeer lo (Temole a) 650 Eofriado en aire. 
0.204 0.950 0.024 0,010 0.407 0.037 0.035 0.012 0.030 0.002 

Vomalizated lo B l o m h d o  a) 930 Temper lo iiem~le a) 650 ERfnado en aire. 

0.198 0.890 0.028 0.010 0.391 0.040 0.040 0.012 0.029 0.001 
Vomializated lo (Nomializado al 930 Temecr lo (Temole a) 650 Eofrindo en aire. 

TENS YIELD ELG RED BHN 

KPSI KPSl % % 
cvrra isr 2m IRD AYO 

74.53 45.24 28 49 163 

76.71 46.55 29 5 1 168 

77.72 48.00 25 49 171 


